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Use Addressograph

Allergies/intolerances (mus completed})
Name ... AAAress wwanmssassasisasensi Contact Number NKDA
) . G.P Name, Address a one number
Weight — 15 kg Date of Birth: 12/12/11 NHS Number 1234567 RXK1234567 Dr GP Example St o Line Type (circle): Cannula Jiickmanother
Drug and Dose (Please specify diluent) Route Frequency Rate of IV infusion Displacement Instructions for reconstitution/ Further
please Value instructions
circle if relevant Pharmacist to complete
Pharmacist
to complete
Ceftriaxone Sodium chloride 0.9 % v Once a day varies with For infusion:
750 mg IV infusion infusion brand Reconstitute vial ...
50 ml
Sodium chloride IV bolus Draw up required dose.“—

0.9% 10 ml (flush}

Before and after antibiotic administration

Dilute further _ sodium

chloride 0.9% solution

Give as a slow IV infusion over -'ninutes using
a syringe pump

IN CASE OF AN EMERGENCY AND IF REACTION OCCURS ON Al

Circle relevant Dose as per child’s age

<UINDER 6 YEARS 150 MICROGRAMS
CHILD 6-12 YEARS 300 MICROGRAMS
CHILD 12-18 YEARS 500 MICROGRAMS

ADRENALINE pen INTRAMUSCULARLY AS STAT DOSE {CCN will obtain)

Doctors Signature: A Doctor

Bleep/mobile: Bleep 1234

Date: 12/12/14

Pharmacy Supplies {to be made on discharge) Please label as; Number to Total amount to supply Dispensed Checked Date
only supply per day for course
. Ceftriaxone 1 gram vial to be administered ---ONCE a day as directed - -
Pharmacist
Clinical Sodium chloride 0.9% intravenous infusion As directed _ -
Check 50 ml {as diluents)
Sodium chloride 0.9% ampoule As directed 2 x10ml 6x10ml
10 ml {for flush)
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POLICY FOR ADMINSTRATION OF INTRAVENOUS THERAPY TO CHILDREN IN THE COMMUNITY

KEY POINTS

1. Paediatric Community Nursing Team to provide quality standardised care to children/young people in the community setting.
2. To ensure the safe and competent administration of intravenous therapy to children/young people in the community setting.
3. To provide care closer to home and facilitate early discharge.
4. To assist in the identification of children/young people who fulfil the criteria for intravenous therapy in the community setting.
5. Defining the professionals’ responsibilities in the preparation and administration of intravenous therapy in the community setting.
6. Any child/young person who needs Intravenous Therapy in the community setting has the required documentation and prescriptions completed.
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1.0
Introduction
1.1
Sandwell and West Birmingham Hospitals NHS Trust are committed to the care of the child and their family. With this in mind, there is the growing need for the Paediatric Community Nursing Team (PCNT), to administer intravenous medication to children in the community setting, to provide a holistic approach to total patient care.

1.2
The aims of administering IV medicines at home are:
To provide a child friendly, safe route for administration

To promote child/carer independence while receiving IV medicines

To reduce the need for prolonged hospitalisation 

2.0 
Purpose
2.1
The purpose of this policy is to ensure the safe and competent administration of     intravenous medications within the community by the Paediatric Community Nursing Team, thereby facilitating early discharge from hospital. 
2.2
Ensuring safe and consistent practice in the administration of intravenous Therapy by Registered Nurses thereby reducing the risk of complications.

2.3
Provide a knowledge base to guide clinical practice based on evidence of best practice

This policy should be used in conjunction with the following documents: 

· Preparation, administration and monitoring of intravenous medicines. SWBH Pt Care/026  
· Paediatric Community Nurses Operational Policy.(Paed/0010) (SWBH)
· Health Records Management Policy  (org/018) (SWBH)
· Infection Control Policy (COI/001) (SWBH)
· Medicines Management Policy (Pt Care/05) (SWBH)
· Anaphylaxis in Children (Paed/075) (SWBH)
3.0 
Objectives

3.1 
To define professional responsibilities in preparation and administration of intravenous antibiotic therapy.
3.2 
To provide an evidence base for clinical practice.

3.3 
To provide a vehicle for practitioners to exercise clinical judgment within the realms

 
of professional accountability (NMC 2002).

3.4 
Ensure that child antibiotics are administered safely in the community  

4.0 
Scope 
4.1 
This policy applies to all community children’s nurses who are involved in the preparation, administration and monitoring of intravenous (IV) medicines.
5.0 
Roles & Responsibilities
5,1
Chief Executive 

      

Has overall responsibility for delivery of services.
5.2       Head of Service for Paediatrics  


Has responsibility for delivery of children’s services and staff.

5.3
Matron Paediatric Community Nursing Team
Has a responsibility to manage the PCNT including the initiation of new services, and ensure that registered Nurses undertaking IV therapy are adequately trained and competent in the delivery of safe practice.   

5.4
Community Children’s Nurses
Are responsible for the delivery of care in a professional manner ensuring quality and safety of patient care, to have accountability for their practice, maintain effective, knowledge, necessary skills and understanding of the medicine to be administered and to comply with this policy. The CCN must have a theory update and competence re-assessed every three years (NPSA 2007) or earlier if the CCN deemed it necessary (RCN 2005; NMC 2004 )
5.5
Middle Grade Doctor/Consultant Paediatrician
Will ensure that the child has undergone a medical assessment, is suitable for IV therapy within the community setting and has been referred to the PCNT
6.0 
Criteria for Referring Children to the Paediatric Community Nursing Team (PCNT)
6.1 
A referral to the PCNT should only be made if the child/young person lives within the designated postcode, (Paediatric Community Nurses Operational Policy) and a minimum of 48 hours (3 doses) antibiotics have been administered before a planned discharge. (appendix 1a). 
6.2 
The child must have a SWBH named paediatrician who is responsible for their   medical care.
6.3 
Children receiving IV therapy in the community must be medically stable and have had a minimum of 48 hours (3 doses) intravenous medication in hospital before being accepted by the PCNT and a referral form completed (Appendix 1).
6.5     If children are discharged before blood culture results are available, they must be discharged with 72 hours/ 3 doses of empirical treatment. If further treatment is required once the blood culture results are known, dilutents as well as the antibiotic must be prescribed on an outpatient prescription. Under these exceptional circumstances if the Community Children’s Nurses  are  going directly to visit the child/young person , they can collect the medication from pharmacy and transport to visit.
6.4 
Parents are given clear advice on how to care for the device used for intravenous access prior to discharge.
6.5 
Whenever possible the antibiotics used should be prescribed as once daily doses. If this is not possible then it needs to be discussed with PCNT. 

6.6 Children with chronic conditions requiring IV therapy will only be accepted if they have a GP within Sandwell & West Birmingham Clinical Commissioning Group. Children with a Birmingham GP will be seen by the Birmingham teams.
7.0 
Definitions
7.1
Dilutent 
Any sterile injection, such as water for injection or sodium chloride 0.9%, commonly used to dissolve (reconstitute) or dilute a medicine immediately before administration
7.2
Flush 
A sterile solution of dilutent such as sodium chloride 0.9% used to purge (flush) access devices (e.g. cannula) before and or after injection of medicine or between injections of different medicines, to promote and maintain patency of vein access and to prevent the mixing of incompatible medications or solutions.
7.3
Intravenous Medicine (IV) 

Refers to any sterile medicines (e.g drugs, fluids this includes sodium chloride 0.9% and water for injections) intended for administration by bolus injection or infusion into a vein.

7.4
IV Therapy
Refers to the care, management, administration of sterile medicines via peripheral and central cannula
7.5
Community Children’s Nurse (CCN) 

A registered sick children’s nurse or a nurse with a specialist qualification, delivering nursing care to children within their home.

7.6
Children

Children are defined as persons under the age of 16 unless under the care of

paediatrician.

7.7
PCNT - Paediatric Community Nursing Team
7.8      Displacement Values
For many injections presented as powders for reconstitution, the powder adds to the volume of the final solution after the diluents have been added. This ‘displacement value’ must be taken into account when the dose needed is less than the full contents of the vial or ampoule. The displacement value can be found on the package insert. It may vary with brands, so it is crucial to check the manufacturer’s package insert for the product you are actually using.

 

Where clinically acceptable, doses should be written up to the nearest vial, to ease
administration, decrease wastage and reduce the likelihood of errors.

 

 
Example 1

A brand of amoxicillin 250 mg vials has a displacement value of 0.2 ml per vial.

This means that for this brand, 250 mg of the powder occupies a volume of 0.2 ml.

Therefore, if you add 5 ml to the vial, the resulting solution contains 250 mg 
amoxicillin in 5.2 ml. To make a solution containing 250 mg in 5.0 ml, you must add 4.8 ml 
of water for injection.
 
8.0 
Medical/Ward staff will be responsible for
8.1 
Ensuring the child is discharged with a patent cannula.

8.2     
A completed peripheral cannulation insertion form has been completed and is sent home with the child (appendix 2)

8.3 
Referring the child to the PCNT for continuation of treatment (Appendix 1)
8.4
Ensuring that arrangements are made for the child to return to the inpatient ward if treatment is required on a Sunday and/or bank holiday when the service is not operational.

8.5     
Ensuring that parents/carers are given the telephone number from the discharging ward and they are aware how to contact the PCNT if a problem arises

9.0 

Prescribing IV Medicines 
9.1 
IV medications should be prescribed according to the Trust Medicines Management Policy. 

9.2
 Prescription for injections must clearly specify the following: 

a. medicine name 

b. dose 

c. frequency 

d. route of administration 

Any flushes required to keep the cannula patent must also be prescribed as these are ‘prescription only’ medicines
9.3
The prescription, for IV therapy must be prescribed on a SWBH inpatient prescription sheet and the Community Children’s Nurses administration IV medication in the community form. (Appendix 3).
Community Children’s Nurses administration IV medication form must clearly specify the following;
a. Patient’s details
b. Name and volume of diluents and/or infusion fluid 
c. Concentration of final infusion
d. Duration of infusion 
e. Pump or device to be used
9.4
The community intravenous drug administration form (Appendix 3) must be sent to pharmacy with the inpatient prescription sheet form, for TTO to be dispensed in preparation for discharge. 
9.5
The community intravenous drug administration form (Appendix 3) authorizes the           CCN to administer the IV therapy and will describe the dose of medicine, route of    administration, duration of administration and diluents as a single signatory. In the case of controlled drugs a secondary signatory is required.
9.6
Adrenaline for the treatment of anaphylaxis must be prescribed for all children requiring IV therapy in the community. Doses as per Trust policy (Anaphylaxis in Children SWBH) in the case of adrenaline there is an exemption to this restriction which means in an emergency, a suitably trained lay person is permitted to administer it by injection for the purpose of saving life. The use of (adrenaline) intramuscularly for the emergency treatment of an anaphylactic shock falls into this category, thus it does not require a prescription (through specific exemptions in the Medicines Act). In this instance a CCN must be competent to administer adrenaline and recognise if a child/young person develops an anaphylactic reaction following the administration of the intravenous antibiotic in the community setting.

The CCN will obtain from PCNT stock the correct strength of adrenaline according to the child/young person’s age. 

See following guidelines for instruction on adrenaline dosing and administration.

http://connect.swbh.nhs.uk/docs/policies/DOCUMENTS%20CLINICAL/Anaphylaxis%20in%20Children.pdf 
9.7
Prior to administration of IV therapy, the CCN must ensure that he/she has knowledge and understanding of the medicine to be administered, including:

· Indications for use.

· Recommended dose and frequency of use.

· Methods of preparation and administration.

· Rate of administration.

· Any special monitoring or health and safety requirements.

· Contra-indications.

· Side effects and potential adverse reactions including knowledge of appropriate interventions related to the management of anaphylaxis.

9.8
The CCN must be satisfied with the prescription, ensuring it is clear, unambiguous and that the medication prescribed is appropriate for the child’s age, weight and diagnosis.
9.9
Prior to administration, the CCN must obtain verbal consent from the child/parents/carers and check:
· Child’s name, DOB and address.

· Correct medicine name, form and strength.

· Dosage to be given.

· Route of administration and method.
· Time, date and frequency of administration.

· The expiry date of both medicine and diluents.

· Any known allergies.

· The IV equipment for any visible faults.

· The cannula site and patency of cannula.

The CCN should delay administration and seek immediate advice if there are any concerns with the cannula site or the child’s condition
9.10
The CCN must monitor the child’s condition during administration of the intravenous therapy, observing for any reactions.

9.11
In the event of anaphylaxis the CCN must administer adrenaline doses as per Trust policy and call the emergency services for immediate transfer to hospital. The reaction and the action taken must be documented in the clinical notes. The adverse reaction should be recorded via The Yellow Card Scheme (Yellow Cards found in the back of the British National Formulary and online at https://yellowcard.mhra.gov.uk/ )
           An electronic incident form must also be completed.
10.0 
Supplies of Equipment
10.1
Community Children’s Nurses must not collect and transport medicines from the ward to the child’s home. Except in exceptional circumstances when they are are going directly to visit the child/young person immediately after collecting medication from the discharging ward.
10.2 
The therapy/medication plus dilutents and flushes must be dispensed from pharmacy as a medicine to take out and given to the family to take home on discharge

10.3 
The Community Children’s Nurses will supply all consumables and equipment needed to administer the prescribed medication, including sharps bin, for the duration of treatment.

10.4 
The Community Children’s Nurses will supply syringe pump if required.

10.5 
The Community Children’s Nurses will collect the prescription sheet and VIP chart from the ward prior to going out to the home, and transport them to and from the child’s home in a secure red bag. All documentation will be stored in the clinical notes on the inpatient ward after each dose until course is completed.
11.0 
Preparing IV Medicines

· IV medicines MUST be prepared using aseptic /non touch technique immediately prior to administration.
· The CCN must carefully examine all medicines and fluid containers ensuring they have the correct medicine/diluents/fluid and appear free from particles, contamination and faults.  They should also have not passed their expiry dates.

· Any surplus of the prepared medicine or any unused medicine must be discarded in a yellow lidded sharps container, according to policy, and must NOT be kept for future use.

· The CCN must sign the child/young person SWBH prescription chart each time IV drug is administered.
12.0 
Methods of Administration

· Intravenous bolus injection Direct injection of a small volume of fluid/medicine contained within a syringe, into an indwelling cannula over a short period of time. 

· Intermittent Infusion For the administration of fluid/medicine administered directly into the injection port of an infusion line. 

· The CCN must stay with the child for the duration of treatment in order to monitor both child and the flow rate
· The CCN must check/observe the site and the patency of any device before, during and post administration of therapy and must report any issues/concerns.

· Ensure the removal of the cannula at the end of therapy.

· Ensure the child/parent/carers are aware of the measures to take in the event of displacement of the cannula.

· If the cannula is displaced the child must return to the ward for re-cannulation. 

13.0
Documentation

· All staff to follow guidelines for record keeping published by Nursing and Midwifery Council (NMC) (2007) and policy for management of healthcare records. 
· All care given to the child/young person by the CCN must be recorded, dated and signed in the child’s healthcare records.
· Once discharged all drug charts need to be archived with the child’s healthcare records.
14.0   
Birmingham Children’s Hospital
Patients from Birmingham Children’s Hospital must be supplied with heparin sodium 100 international units in 1 ml and sodium chloride 0.9% and an outpatient prescription chart for line flushes by the discharging ward/clinical area (Appendix 4)
15.0 
Equality and Diversity 
The Trust recognises the diversity of the local community and those in its employment.  Our aim is, therefore, to provide a safe environment free from discrimination and a place where all individuals are treated fairly, with dignity and appropriately to their need. The Trust recognises that equality impacts on all aspects of its day-to-day operations and has produced an Equality Policy Statement to reflect this. All policies are assessed in accordance with the SWBH Equality Impact Assessment Toolkit, the results for which are monitored centrally. 
16.0 
Review
This policy will be reviewed in two years time.  Earlier review may be required in response to exceptional circumstances, organisational change or relevant changes in legislation of guidance.

17.0
Training and awareness
17.1
All CCNs working within the PCNT must attend and complete the competencies of the mandatory IV study day provided by the IV team at Sandwell and West Birmingham NHS Trust, and attend ½ day 3-yearly updates.
17.2
Line managers are accountable for ensuring staff attend training and develop competence as required, and staff should only be expected to administer IV therapy/management unsupervised when competent and confident to do so.
17.3
New staff will need training and assessment, as appropriate in IV bolus doses, IV infusions, care of peripheral lines and central venous access devices.

17.4
All new staff to accompany current staff in order to be trained in the administration of IV therapy management at home as needed, and to be assessed as competent by a senior CCN before being deemed competent to administer IV therapy in the community setting.
17.5
All staff administering intravenous therapy must attend Infection Control update 2 yearly and Basic Life Support/anaphylaxis training and the use of adrenalin pen in an emergency annually.
18.0
Key Performance Indicators/Process for Monitoring Effectiveness
The following indicators will be utilised in relation to compliance with and effectiveness of this guideline:

Number of children referred to PCNT for IV Therapy

How long the treatment was provided for
Number of children referred back to the hospital to have re-cannulation on first visit from PCNT
19.0
Discipline 
Breaches of this policy will be investigated and may result in the matter being treated as a disciplinary offence under the Trust’s disciplinary procedure.

20.0
References
N.B The Paediatric Nursing Team wishes to acknowledge that this guideline is based upon:

· Guideline for Administration of Intravenous Antibiotic Therapy to Adults in the Community CLIN 053
· RCN (2001). Administering Intravenous Therapy to Children in the Community setting- Guidance for Nursing Staff reprinted 2003  Royal College of Nursing, London: RCN Publications
· Nursing and Midwifery Council (NMC) (2010) Code of Professional Conduct

· RCN (2010). Standards of Infusion Therapy. 2nd edition. Royal College of Nursing, London: RCN Publications.

· Preparation, administration and monitoring of intravenous medicines SWBH Pt Care/026
· Nursing and Midwifery Council (NMC 2007) Standards for medicines management 

· Community Health Oxfordshire: Policy for Community Practitioners Providing Intravenous Therapy (2009).

21.0
Further enquiries
Questions about this policy should be directed to the Paediatric Community Nursing Team. 
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Acute Paediatric Community Nursing Team Referral Form

Once completed please leave in tray or fax to 2602 or email to:

swh-tr. SWBH-GM-paediatricCommunityNursing Team@nhs.net

Please complete all sections marked with asterisk

Forename: * Surname: *
Address: DOB:* Age: Sex:*
Tel Home:*
Post Code:
Mobile:*
Person with Parental Responsibility:
RXK:*
Parent/s Names:*
Parent Aware of Referral:* Yes/No NHS No:
Language Spoken Child:* Consultant (Main):
Carers:*
Interpreter Needed: Yes/No
Ethnicity:
GP Name/Address: Antibiotics: Number of days:

Post Code:
Tel:

Drug chart given to parent/carer O
Medication and supplies given to parent/carer O
WE CAN NOT GIVE THE MEDICATION WITHOUT THESH

Admission Date:*

Discharge Date:* Time*

Discharge Ward:*

Diagnosis & Relevant History:*

Treatment on this admission/attendance (If reason
for referral involves treatment)

Current Medication:*

Discharge Weight:

Office use only
Date referral received ...

Are there any factors which could pose a risk to the
team: Yes/No*
If yes please comment:

Are there any social concerns: Yes/No*
If yes please comment:

Reason For Referral:*

Referred by (please print):*
Job title:*
Date: * Time:*
At end of IVAB does child need review : Yes/No
Appointment booked: Yes/No Date:
Time:

IVAB: Please note referral must be discussed with the PCN
team before the service can be offered to the family

Copy of completed document to be filed in child’s notes & Copy for CCN’s




Appendix 1a
ACUTE VISITS

· The following post codes are designated areas covered by the Paediatric Community Nursing Team for children and young people who require acute visits only following discharge,

        
 i.e. medical conditions only such as IV therapy.

Designated postcodes for Sandwell & West Birmingham Clinical Commissioning Group. Children with a Birmingham GP are referred to the Birmingham teams.
B1

B2

B3

B4

B6

B16

B17

B18

B19

B20

B21

B42

B43

B44

B64

B65

B66

B67

B68

B69

B70

B71

DY2

DY4

WS5

WS10
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PRESCRIPTION SHEET FOR DRUGS TO BE ADMINISTERED IN SHARED CARE HOSPITALS OR BY A PRIMARY HEALTH CARE TEAM

	Patient name:
	Patient’s weight (kg):
	Surface area (m2):

	BCH Registration no: 
	Date of birth:
	Known allergies:
	Treatment protocol:

	Home address:
	Name and address of G.P.
	Home telephone:

	
	
	G.P. telephone:


Please give:

	Drug
	Dose
	Frequency
	Route
	Dates to be given
	Date/time
	Sig.
	Date/time
	Sig.
	Date/time
	Sig.
	Date/time
	Sig.

	
	
	
	
	
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	
	
	
	
	


General instructions:

Please administer a 5–10 ml. flush using sodium chloride 0.9% before and after intravenous drug administration.

Following IV drug administration or for routine line maintenance give saline flush as above followed by heparin, as follows:

CVL: 2 ml heparin 100 units/ml weekly into each lumen.

Port: 4 ml heparin 100 units/ml monthly.

	Doctors name:
	Signature
	Bleep no:
	Date:


	
	
	
	


Record of administration of line flushing:

	Date
	Drug
	Dose
	Volume
	Signature
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ESSENTIAL READING FOR THE FOLLOWING STAFF GROUPS:


1– Paediatric Community Nursing Team





2 – Acute Paediatric Nurses








STAFF GROUPS WHICH SHOULD BE AWARE OF THE POLICY FOR REFERENCE PURPOSES:


 


1 –  Paediatric Medical Team
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